

Keymark Certificate

This is to certify that:

Rockwool Limited
Pencoed
Bridgend
CF35 6NY
United Kingdom

Holds Certificate Number:

003-SDG-5-477232

In respect of:

BS EN 13162:2012

Thermal Insulation products for buildings - Factory made mineral wool (MW) products

The right and certificate to use the CEN/CENELEC Internal Regulations.

The CEN/CENELEC European Mark System, governing the use of the Keymark, which may be periodically updated by CEN/CENELEC and the Specific CEN Keymark Scheme Rules for Thermostatic Radiator Valves. The Keymark is authorized to be affixed to products manufactured at the above address and in conformity with the stated European Standards detailed in the following pages(s).



For and on behalf of BSI:

Gary Fenton, Global Product Certification Director

First Issued: 2003-08-11

Latest Issue: 2017-07-18



Page: 1 of 3

...making excellence a habit.™

Keymark Certificate

No. 003-SDG-5-477232

BS EN 13162 - Thermal insulation products for buildings. Factory made mineral wool (MW) products.

Certified Range:

Item	Product name	Thermal Conductivity (W/mK)	Reaction to Fire class	Designation code	Thickness range (mm)
001	Cladding Roll	0.040	A1	MW-EN13162-T1-MU1	60 - 220
002	Cladding Roll Foil faced	0.040	A1	MW-EN13162-T1	60 - 220
003	Cavity Batt	0.037	A1	MW-EN13162-T2-WS-WL(P)-MU1	50 - 250
004	Flexi	0.038	A1	MW-EN13162-T4-MU1	50 - 120
005	Flexi	0.035	A1	MW-EN13162-T4-MU1	140 - 200
006	Roll	0.044	A1	MW-EN13162-T1-MU1	100 - 220
007	RollBatt	0.044	A1	MW-EN13162-T1-MU1	100 - 220
008	Twin Roll	0.044	A1	MW-EN13162-T1-MU1	100 - 220
009	RW3	0.034	A1	MW-EN13162-T4-MU1	23 - 200
010	RW3 Foil faced	0.034	A1	MW-EN13162-T4	23 - 200
011	RW3 White tissue faced	0.034	A1	MW-EN13162-T4-MU1	23 - 200
012	RW3 Black tissue faced	0.034	A1	MW-EN13162-T4-MU1	23 - 200
013	RW4	0.034	A1	MW-EN13162-T4-MU1	25 - 250
014	RW4 Foil faced	0.034	A1	MW-EN13162-T4	25 - 250
015	RW4 White tissue faced	0.034	A1	MW-EN13162-T4-MU1	25 - 250
016	RW4 Black tissue faced	0.034	A1	MW-EN13162-T4-MU1	25 - 250
017	RW5	0.034	A1	MW-EN13162-T4-MU1	25 - 200
018	RW5 Foil faced	0.034	A1	MW-EN13162-T4	25 - 200
019	RW5 White tissue faced	0.034	A1	MW-EN13162-T4-MU1	25 - 200
020	RW5 Black tissue faced	0.034	A1	MW-EN13162-T4-MU1	25 - 200
021	RW6	0.035	A1	MW-EN13162-T4-MU1	30 - 120
022	RW6 Foil faced	0.035	A1	MW-EN13162-T4	30 - 120
023	RW6 White tissue faced	0.035	A1	MW-EN13162-T4-MU1	30 - 120
024	RW6 Black tissue faced	0.035	A1	MW-EN13162-T4-MU1	30 - 120
025	RWA45	0.035	A1	MW-EN13162-T4-MU1	25 - 230
026	RWA45 Foil faced	0.035	A1	MW-EN13162-T4	25 - 230
027	RWA45 White tissue faced	0.035	A1	MW-EN13162-T4-MU1	25 - 230
028	RWA45 Black tissue faced	0.035	A1	MW-EN13162-T4-MU1	25 - 230

First Issued: 2003-08-11

Latest Issue: 2017-07-18

Page: 2 of 3

This certificate has been issued by and remains the property of BSI Assurance UK Ltd, Kitemark Court, Davy Avenue, Knowlhill, Milton Keynes MK5 8PP, United Kingdom and should be returned immediately upon request.
To check its validity telephone +44 (0) 345 080 9000. An electronic certificate can be authenticated [online](#).

Keymark Certificate

No. 003-SDG-5-477232

BS EN 13162 - Thermal insulation products for buildings. Factory made mineral wool (MW) products.

Certified range cont:

Item	Product name	Thermal Conductivity (W/mK)	Reaction to Fire class	Designation code	Thickness range (mm)
029	Rockacier B Nu	0.039	A1	MW-EN13162-T5-DS(70,90)-CS(10)50-TR10-PL(5)400-WS-WL(P)-MU1-AFr40	40 - 80
030	Rockacier B Nu	0.039	A1	MW-EN13162-T5-DS(70,90)-CS(10)40-TR10-PL(5)400-WS-WL(P)-MU1-AFr40	85 - 180
031	Hardrock 2 Nu	0.039	A1	MW-EN13162-T5-DS(70,90)-CS(10)50-TR15-PL(5)500-WS-WL(P)-MU1	50 - 185
032	Rockacier B Nu Energy	0.036	A1	MW-EN13162-T5-DS(70,90)-CS(10)30-TR10-PL(5)450-WS-WL(P)-MU1	100 - 250
033	Rockvallee	0.039	A1	MW-EN13162-T5-DS(70,90)-CS(10)40-TR10-PL(5)400-WS-WL(P)-MU1-AFr40	100 - 180
034	Hardrock 2 Energy (NRJ)	0.037	A1	MW-EN13162-T5-DS(70,90)-CS(10)30-TR10-PL(5)550-WS-WL(P)-MU1	100 - 250
035	Rockacier C NU	0.040	A1	MW-EN13162-T5-DS(70,90)-CS(10)70-TR10-PL(5)500-WS-WL(P)-MU1-AFr40	60 - 160
036	RockFleece B Energy	0.036	A2-s1-d0	MW-EN-13162-T5-DS(70,90)-CS(10)30-TR10-PL(5)450-WS-WL(P)-MU1	100 - 250
037	Thermal Insulation Roll	0.044	A1	MW-EN-13162-T1-MU1	100 - 220
038	Sound Insulation Slab	0.038	A1	MW-EN-13162-T4-MU1	50 - 120
039	Thermal Insulation Cavity Batt	0.037	A1	MW-EN-13162-T2-WS-WL(P)-MU1	50 - 250
040	Thermal Insulation Slab	0.035	A1	MW-EN-13162-T4-MU1	140 - 200

First Issued: 2003-08-11

Latest Issue: 2017-07-18

Page: 3 of 3

This certificate has been issued by and remains the property of BSI Assurance UK Ltd, Kitemark Court, Davy Avenue, Knowlhill, Milton Keynes MK5 8PP, United Kingdom and should be returned immediately upon request.
To check its validity telephone +44 (0) 345 080 9000. An electronic certificate can be authenticated [online](#).